R

R

——

T TR T v

a'N JIAOTMADOLON AQOAYZ INSID

V
ﬂ‘“ ""%
f‘} -n-'l:‘

JIJINOMVHLS

33 'fmulﬁﬂ gfi:;_.

SPARE PARTS LIST

"e-‘[
&

ENDURO

SPARE PARTS LIST » CZ 250

SUPPLEMENT TO THE LIST OF SPARE PARTS * CZ175

TYPE 9881 | 992.0
NUMBER OF CYLINDERS | 1 1
SWEEPT VOLUME | 246,2¢c | 173c:

EDITION 1974

CESKE ZAVODY MOTOCYKLOVE - N.P. - STRAKONICE - ¢SSR



TECHNICAL DATA OF THE TERRAIN M( GENERAL INDEX

ENGINE | page

CZ 250 type HAM,

Crankcasse . . A 1171 5

Bore/Stroke 70/64 R.H. Rear cover - spl?.ﬁdnmeter R e Y g9

Cylinder swept volume 2462 cc Crankshaft . . S h R 12 11

Max. output of engine &+ 10 % Special spare pnﬂs A At 13

r.p.m. %+ 200 20 HO/4800 _ (E}i;ﬁnj;:jf;iat:g:tlh of connecting P pargat = :?

Ignition system by flywheel, voltage 6 V s e e e e e 19

Fuel tank capacity 12 litres Kick starter . . . s e i 22/ 21

Weight of machine dry 114 kgs Foot gear change mm:hanjsm e 24/ 23

H&ﬂmum travel of front wheel fork 170 mm Clutch T o A Sy S e e e e L e L e 28 25
Maximum travel of rear wheel fork 90 mm :

Wheels - dimensions of rims: front 160" X 21" _
rear L.B5" X 18" Exhanst sllencer =, i et e aw e 01 27
dimensions of tyres: front 300" X 21" ﬂmmegm . rmte Ceasmae N e s gﬂm g?
mar " . }{ - N - ® - N - & = - - - s - ™ -

- o £ Rear mudguard - sectlon damper Sk 3am b

Rear wheel springing . e 35 35

Side stand . .- . . 7 37 37

Fuel tank - saddle R o et e, 33 39

Feank- fapk-" e Tl e e s e S 41

| T A e e e, Rl SR o e R o S 411 43

| yr s A, e o R i e s = 41/111 45

Front muodgusrd-Handlebar . . . . . . . . 43 - 486 47

Fromt and rear wheel . . . . . - . . . . . 51 -56 49

Front wheel AR sl e e e 1 51 51

X T 11 e e Tk o g e el (R o S 53 53

f Ignition magneto SR o e st S 5 80/1 55

r BRIMan £l & s e e e O 57

RRRAR - B T e T e e B80/11 57

e T T T o R S e R ol et e 82 59

SN WY L L e e e 85 59

Headlamp e e w  r ar &7 59

Lo e e NI o e el e A 68 58

Battery e i B e e e 69 59

T e e e e M e 85/1 59

Direction Indicater . . . . .- . +« s = 64 59




g@ummmmp

988-10-115
H88-10-120

988-11-070
580-11-012
938-11-080
988-11-034
980-11-015
068-11-020
980-11-024
980-11-456
9310

980-11-270
980-11-086
980-11-216
988-11-064

258-11-079

980-11-019
980-11-030
980-11-034
150-24-000

61 1131 2176

61 9310 5006

0 0032 0500

60 0032 0400

60 0083

B0 DDG2 0400

60 0062 0500
61 9280 1024
61 9401 0500
61 9401 0280
B1 9401 0251

61 9401 0300
61 1178 5249

Engine assembly

[sped drive 953 51 080

Engine assembly

[sed drive 11/111)

Crenkcasse assembly

Bush, front

Clutch cover, pressed

Engine cover, L. H.

Lid, top

Centring [dowel) bush

Breath=zr body

Breather body

Gaskel — fibre 12x18
CSN 02 9310.5

Screw of grestment

Guffero cover

Guffero cover

R.H. Rear cover

isped. drive 22/111)

R.H. Ruear cover

[sped. drive 993 51 080

Shim

Screw
Plug -
Gaskei
Screw M 8x3 CSN 02 1131.24
Seal ring 8x14 CSN 02 93105
Bearing 3205 C 3 CSN 02 4665
Bearing 3204 C 3 CSN 02 4665
Bearing 6302 C 3 CSN 02 4837
Rearing 6204 C 3 CSN 02 4636
Bearing 6205 C 3 CSN 02 4636
Ring 24x20 CSN 02 9280.1
Guffero 50x65x8 UN 02 9401.0
Guffero 28x38x7 TN 02 9401.0
Guifero 25x40x10
UN 02 94010

Gulfern 30x40x7 UN 02 9401.0
Bolt M 10 sp 2x22

CSN 02 1178.53

e Y Y Sy N

Ll N

e B b B b e B B




|

3
. 32
33
34
35
35a
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
. 52
- 53
54
| 55

61 1402 5010
969-11-302
60 1131 2090

61 1740 0051
60 1131 2123

60 1131 2126

60 1151 2124
B0 1131 1133

60 1131 1135
60 1131 2134
60 1131 2134
60 1131 2134

61 1740 0061
61 2931 0052
61 7421 0008
61 9310 5002
969-12-107
980-12-659
980-11-035
980-11-071
980-11-072
980-11-028
980-11-020
61 1131 2128
61 2195 0142

980-11-053

Nut M 10 CSN 02 1402 54
Washer 8,4
Screw BM 5x14

CSN 02113124
Washer 5.1 CSN 02 1740.00
Screw BM Bx18

CSN 021131.24
Screw BM 6x25

CSN 02 1131.24
Screw BM 6x20 :

CSN 02 1154.24
Screw BM 6x45

€SN 021131.22
Screw BM 6x55

CSN 02 1131.22
Screw BM B6x50 :

CSN 02113122
Screw BM 6x50

CSN 021131.24
Screw BM 6x50

CSN 02 1131.24
Washer 6.1 CSN 02 1740.00
Lock ring 52 CSN 02 2931
Plug KM 6 CSNO0D27421.7
Seal 6x10 CSN 02 93105
Spacer
Spacer ring
Shim

Breather hose
Insulating tube
Seal
Shim
Screw M B6x30 GSN 02 1131.24
Barbed nail ¢ 2x6
SN 02 2195
Lock screw




i

i #-.M.mlﬂ*h;‘"ﬂli:.‘qﬂ"’" E——

i
i
|
|
|
|
1

R.H. REAR COVER —SPEEDOMETER DRIVE 11/11

[

ftem  Desigsation Mo

Gﬂﬁﬂﬁwuqmmmwmnu

988-11-064
988-22-085
988-22-043
988-22-044
988-22-055
988-22-058
150-11-061
988-22-048

. 988-22-045

61 2931 0017

61 7421 3367

B1 1101 2126

61 1745 0064

61 1151 2123

61 1745 0064

e e D e [0 e e et e i




(el

-_L'*I| ™

0980-12-083
980-12-084
980-12-085
980-12-385
980-12-388
980-12-387
980-12-388
980-12-021
980-12-314
‘880-12-880
980-12-320
980-12-657
980-12-022
 980-12-658
61 2512 0321
971-12-228

Ll ol e o LR S O O S S S W

22 ?91355::35:1




- SPECIAL SPARE PARTS — CONNECTING ROD (SET) 380-12--320

Itemn Designation Denomination Marking Pes
1 960-12-021 Gudgeon pin e 1
: 0 — 32
2 INAZgO/F Needle cage gy
34020 INA KBK 18x22x24 F S 1
3  980-12-311 Connecting rod Y
Marking of the small end [1,2,3458,7,8 1
Marking of the big end 1,2,34586,7.89
4 980-12-303 Crank pin LIL I IV, V 1
5 INAZgNR-F Needle cage Do ;
29695 INA KZK 22x29x16 FM :: —:




SE00—LI00 = SE—LZ EE00—SZ00 = £f—E2 1E00—E200 = TE—EZ DWW - A ¥NI Jeueaed = y

_ — [16—EZ| 3—0 I6—€E| 6—T T6—€2Z ¥—2 16—02 §—¢ 5
2—0 SE—i2 ¥—2 |£€—G2 P—T SE—iZ 6—F EE—GZ O—

- | == =] =]~ _ ~ lks—s2 ul.__iw_"lﬂ. 6T [16—g2 ¥—2 W.nlﬂ_ G—E ﬁmtn_ o=

— | — [6E—i72—0 |€6—SE Z—0 SE—L2| V-2 |EE—GE| #—T |8E—iZ 0—V £E—6Z| 0—p fGg—izl 4—p| M

- ~ | — |1e—ee| z—0 [te—e2| =T [1e—62] v—2 te—e2| 5~ [te—€2| o—p E—tZ) L—9 | .
SE—L2 BE=GZ Z—0 |GE—L2) $—2 BE—S2 $—2 lGR—i2 9—F 0—F G6—i2 0—o c6—a2 g—p |
I

= .| = [16—€f 20 [[E—EF| 6—T [T6—EL . . o
-2 20 V=2 [66—SZ| P—C [SE—i2) 89— |£E—5E i

1§62 20 6~ [16—62 ¥—2 [16—62| §—¢ 16— Gi :
o[RS el e ;
1 g
doYd ONILDEANNOD -AuRID

1 TYNENOI aONV YANIVIZY ‘NI 418 0¥ ONLLOANNOD FHL 40 NOILVIIAISSYT)
¥IO'0—8000 = ¥I—0 SI00—R00'0 = AT—@ GJUGIRE|D = 5 VNI JOWmal = ¥y

- nnIEm VI=B| =T | 01—8 | 6—¢ §—¢ .:...n l......u .
Ly e e s o s e
v oe [ woa] ooe v oa vema] e e [omi |3
s [ s [+ [m=s [ v=¢ [ we=s[v=¢ [o"s[v=s [noa | [ oo o=a [vce  vma | @
e R L TN L
N TR r s

a0 ONILDOEANNOD

.....



CYLINDER WITH HEAD 13
;tlll- Deslgoation Neo.

G988-13-050
980-13-040
980-13-125
980-13-126 Cylinder barrel gasket
61 1178 5182 Bolt M8 SP 2x18 CSN 02117853
61 1178 5188 Boit M 8 SP 2x35
. CSN 02 1178.53
61 1401 2008 Nut M & (SN 02 1401.24
61 1701 2084 Weasher 84 (SN 02170104
Spark plug PAL 14-9-R

Spark plug seal ring @ 14
Insert

Intake branch dia. 34
Flange gasket

Rubber sleeve
Branch dia 34

Intake branch gasket
Bolt M 8x25 CSN 02 1143.54
Washer 8,4 CSN021744.00
Stud boit

ok b Bk 3 0 0 N B U e e e ek ket ek e SR ED B e

1
o2
-
| 4
| 5
| B

7
| B
9

10
| 11
12
IH.'
14
15
16
17
18
19
I 20
21
. 22
| 23
24
25
26

. Nut M 8 CSN 02 1401 .24
o Washer 8,4 CSN 02 1701.04
iy Connecting strap dia 58/52
= 'VW ;
3 Clip
Carburettor 2933 SE 2805
.f ;
7




TRANSMISSION 22/11.

Item Designation No
1 988-22-012
2 988-22-062
3 984-22-034
4 61 3680 3010
5 984-22-033
G 988-22-064
4 971-22-016
8 61 3693 0090
8a 984-22-053
9 988-22-063

10 988-22-061

11 984-22-022

11a 088-22-022

12 884-22-032

13 984-22-054

14 968-22-089

15 988-22-068

16 988-22-067

17 084-22-026

18 984-22-027

19 984-22-028

20 61 3893 0083

21 984-22-029

22 988-22-066

23 969-22-048

24 069-22-049

25 8980-22-036

26 080-22-037

27 969-22-046

28 968-22-022

29 988-22-071

g88-22-072
938-22-073

30 318111 083 108

31

984-22-036

Deanpminstion

Driving shaft - 9 teeth
Driving gear III - 15 teeth
Ring

Bolt @ 4 CSN 02 3830
Securing spring

Driven gear V - 19 teeth
Adjuster plate

Nedle bearing 18x22x13 ZKL
Bush

Driving gear IV - 17 teeth
Driving gear II - 13 teeth
[sped. drive 993 51 080)
Driven shaft [sped drive 22/111)
Adjuster plate

Bush

Driven gear IV - 21 teeth
Driven gear IV - 20 teeth
Driven gear II1 - 22 teeth
Driven gear 1 - 28 teeth
Shim

Washer

Needle bearing K 22x26x17 INA
Ring

Driven gear II - 25 teeth
Adjuster plate 0,16

Adjuster plate 0,3

Lock washer

Nut

Adjuster plate 0,16 4+ 0,02
Adjuster plate 0.3

Chain sprocket 17 teeth
Chain sprocket 18 teeth
Chain sprocket 19 teeth
Chain CZ 1x15, 876x6, 48-108
Washer

L S S N S S 1T o g

ok ok s ok i e e

a5 Necessar

Ba B2

as necessar

Y
as necessary

y

as nocessary

1

b etk i

19



Deslgration No. Dersminativn it |
980-22-101  Starter shaft 1
45 550011 Dog spring 1

_ 980-22-105 Dog shim 1

61 2930 0019  Circlip 19 CSN 02 2930 1
980-22-102  Starter dog 1
984-22-038  Starter gear 20 teeth 1
980-22-104  Starter gear shim 2

61 3693 0093  K-20-26-17 needle bearing

ZKL b 4
980-22-095  Kick starter lever 1
080-22-076 Lever hub 1
968-22-314 Pin 1
968-22-315  Spring 1

B1 1201 3159 Bolt M 7x32 (SN 02 1201.20 1

61 1402 3007 Nut M 7 CSN 02 1403.20 1

61 1740 0072 Spring washer dia 7.2

CSN 02 1740.00 1
980-22-505  Starter key 1
980-22-220 Releasing bolt 1
355-11-151  Seal 1



FOOT GEAR CHANGE MECHANISM 24/I1L

. lism Designation Mo

| 4
| =2
| -3
|
I 5
| 8
7
.8
| 8
10
11
12
13
14
15
16
17
18
13

b
-

971-24-010
971-24-013
355-24-012

61 1131 2126
61 1401 2006
61 1740 0061

080-24-051
984-24-100
984-24-025
968-24-505
980-24-

964-24-504
964-24-105
964-24-106

45-7400-00

61 2930 0012

968-24-112
980-24-265
980-24-221
968-24-520
980-24-230
980-24-235
980-24-215
980-11-053

Denomination

Foot control lever, assembly
Foot control lever
Control lever sleeve
‘Bolt M 6x25 CSN 02 1131.20
Nut M 6 CSN 02 1401.20
Spring washer dia. 61

€SN 02 1740.00

spring
Return spring bush
Circlip 12 €SN 02 2930
Adjuster plate
Foot control plate
Guide
‘Gear shift guide rod
Fork L :
Fork I1. TIL
Shifter rod
Tock screw [see group 11/1]

!.

S Sy

[l A e T e i Sy Sy S S




Ecsm':ﬂﬂmmmwm_:ﬂ

080-28-210
980-28-108
980-26-113

980-22-104

61 3593 0087
61 9281 2010
980-28-112
980-28-117
980-28-227
980-28-228
980-28-220
980-28-250
980-28-251
980-28-252
60 0511 0200

980-28-222

980-28-536

355-28-045
980-28-150

971-28-050
. 964-28-025
ﬁl 9310 5001

61 1701 2053

6 61 9280 0032

980-28-253
61 9231 1043

‘980-28-114
- 980-28-116

|

Clutch

Clutch sprocket drum

Spacer collar

Shim 1.

Shim II.

Distance ring

Needle bearing K 25x30x13
Ring 26x2 CSN 02 9281.2
Cluthe sprocket drum nut
Retaining washer

Friction plate

| Steel plate

Hub, rivited
Ghl‘l:l:h pressure plate
 assembly

- Clutch pressure plata

Chaser
Thrust bearing 51102

Spring plate
Washer

CSN 02 4730

- Dowel pin
Spring

ﬂlntch release pin — assy.

Retni:ning SCTEW

| Retaining screw washer 5x9
SN 02 93105

Washer 53 (SN 02 1701.04

B.iﬂg 43x35 GSN 02 .‘!Bﬂ.l

Bush bearing
Lock ring 32 CSN 02 2931

-
L]
-

et et eeteonoinenrnrn e

S e < e S i S ol I i o Sy Py ey l




alslz)a)s)) |*

EXHAUST SILENCER 01

Deslgnation Nao

988-01-310
61 1402 2008
61 1740 0082

588-01-280
61 1155 1118

988-01-340

450-01-182

450-01-183

403 8016 35

988-01-257
61 1103 2175
61-1101 2180
61 1401 2008
61 1702 2084
61 1726 2084
B1 1740 0084

588-01-302

Denemination

Silencer, welded

Nut M 8 CSN 02 1401.24
Washer B.2 CSN 02 1740.00
Exhaust silencer cover

Screw M Bx10 SN 02113522
Exhaust silencer core

Nut

Gasket

Inserted bush

Flame trap

Screw M 8x14 €SN 02 1103.24
Serew M 7x35 CSN 02 1101.24
Mut M 8 CSN 02 1401.24
Washer 8,4 CSN 02 1702.24
Washer 8,4 CSN 02 1726.04
Washer 82 (CSN 02 1740.00
Label ENDURO

- ol I U SR SR W W W A W O



03

CHAIN GUIDE 03

1
2
E
5
i
7
8
9
10
13
14

Designation Neo.

61
61
1
&1
61
61
61
61

888-03-020
580-03-035
980-03-030

1401
1740
1101
1103
1401
1701
1740
1103

2110
0102
2132
2124
2006
0064
0061
21138

Deasminstion

Chain Guard

Insert

Chain guide

Nut M 10 CSN 02 1401.24
Washer 10,2 CSN 02 1740.00
Bolt M 6x40 CSN 02 1101.24
Bolt M 6x20 CSN 02 1102.24
Nut M 6 CSN 02 1401.24
Washer 64 CSN 02 1701.04
Washer 6,1 CSN 02 1740.00
Serew M 6x10 CSN 02 1103.24

bk a3 L L B bk ek ek ek e



=i

w1 g

FRAME 31 /I.

Designation No.

588-31-150
880-31-815
980-31-036
477-31-052
477-31-201
980-31-037
353-31-028
353-31-025
980-12-011
967-31-210
477-31-208
477-31-209
961-31-230
61 1401 2008
864-31-510
61 1403 2210
988-36-015
988-36-018
938-01-302
858-41-003
61 3680 0016

61 1101 6259
61 1101 6259
61 1101 6264
681 1101 B265
61 1401 2010
61 1744 0105

450-30-021

968-31-521
61 1702 1084

880-31-127

477-39-012

Denominetion

Frame
Rocker brace
Rocker bolt
Spacer tube
Insert
Plug
Seal
Seal
Washer
Swinging fork, rear
Bush
Dusthoot
Tenslon adjuster screw
Nut M 8 CSN 02 1401.24
Tension adjuster screw L.H.
Nut M 10x1 GSN 02 1403.24
Cover
Bolt
Label ENDUROD
Plate
Bal, dia 6,35 [14")

CSN 02 3680
Bolt M 10x55 CSN 02 1101.54
Bolt M 10z55 CSN 02 1101.54
Bolt M 10x80 CSN 02 1101.54
Bolt M 10x85 CSN 02 1101.54
Nut M 10 GSN 02 1401.24
Washer 10,5 CSN 02 1744.00
Rubber insert
Bolt
Washer
Strip
Button Er 46 146
Spacer tube

L
g .
-

Ll Rl S o N L I L L S

]

[ S o Y - R S R e e ==

N



- =

REAR MUDGUARD — SECTION DAMPER 33/II.

B b e
URREBzaonblcoonntm e

Designation No

988-33-260
0988-33-081
088-33-061
DBB8-33-062
988-33-083
088-33-039
61 1740 2061

61 1103 2124
61 1135 2090
B1 1702 2053
B1 1103 2119
61 1726 D064
61 1103 2185
61 1403 2008
B1 1701 2084
61 1401 2008
088-33-065
988-33-012
088-01-255
988-01-277
0B8B8-33-278
589-00-015
bes-33-018

Denomination

Silencer body

Rear mudguard

Regisiration number plate bracketl
Tail lamp plate

Tail lamp holder
Registration number plate
Washer 6,1 CSN 02 1135.04
Ring @ 80x3 CSN 02 92811
Screw M 6x20 CSN 02 1103.54
Screw M 5x14 CSN 02113504
Washer 5.3 CSN 02 1702.14
Screw M 6x12 CSN 02 1103.24
Washer 6,4 CS5N D2 1726.03
Screw M Bx25 CSN 02 1103.24
Nut M 8 CSN 02 1403.24
Washer 84 CSN 02 1701.04
Nut M 8 CSN 02 1401.24

Tail lamp bracket

Rubber pad

Cleaner element

Lid

Rubber strap

Insert

Silenblock

e

B e e i I - S R e



REAR WHEEL SPRINGING 35

Item Designation Na.

la 303-9644.19

2 980-35-034
3 403-7731.00
& 61 7011 0057

12 080-35-033
13 403-8016.35
15a 980-35-045
16 403 7711 28
27 403-6404 81
28 980-35-055
29 980-35-035

Decomination

Rear whell springing

MxZ2x90
Spring 65 mm
Sealing ring
Ring 22x15 CSN 021711.00
517

Securing clipp
Insertion Complete
Piston rod welded
Stop

Working cylinder

Inlet valve, assembled
Outer cylinder, welded



SIDE STAND
FOLDING FOOTRESTS — REAR BRAKE 37

Ttem

Dasiguation No.

0988-37-020
988-37-030
980-37-133
880-37-134
61 2140 0478
61 1701 0105
988-37-019
B61-37-033
61 2930 0016
61 1701 0064
61 1781 0092
868-37-055
353-37-063
353-46-024
61 1130 2128
61 1403 2006
61 1740 0122
61 1402 3012
988-37-010
988-37-015
O88-37-025
988-37-029
61 1201 2252
61 1402 2010
61 1103 2122
61 1401 2006
B1 1740 0061

Denomination

Footrest L.H.

Footrest R.H.

Spring L.H.

Spring R.H.

Pin 10x38 CSN 02 2140.1
Washer 10,5 CSN 02 1701.05
Brake lever

Washer

Circlip 16x1 CSN 02 2930
Washer 6,4 CSN 02 1701.04
Cotter pin 1,6x12 CSN 02 1781.00
Brake tie - rod

Support

Nut

Bolt M 6x30 CSN 02 1130.24
Nut M 6 CSN 02 1403.24
Washer 12,2 (!SN 02 1740.02
Nut M 12 CSN 02 1402.55
Stand

Holder walded

Leg walded

Spring

Screw M 10x30 CSN 02 1201.54
Nut M 10 SN 02 1402.24
Screw M 6x16 CSN 02 1103.24
Nut M 6 CSN 02 1401.24
Washer 6,1 CSN 02 1740.00

o ik ol o ik ek i ek Pk PhY PnT B Bk ek ek e i i et ek ek B BN BN R e



FUEL TANK — SADDLE 39

Ttem Designition Ne Dengmination 'H; :

088-39-061  Fuel tank
150-39-150  Filler cap assembly
969-39-017 Hose @ 9,5x5.5
150-39-014 Seal
450-39-250 Fuel tap No 14 K - 12
150-11-003 Seal
61 1101 2194 Bolt M 8x55 CSN 02 1101.24
61 1401 2008 Nut M & CSN 02 1401.24
11 61 1740 0082 Washer 8,2 CSN 02 1740.08
1 12 988-34-020 Saddie
13 064-34-130  Clip 2

(=
SE e~ @m
Pk Gk ik i i i ek i ik

-

319



B P e

eoalanis
.."-"-L

Ttem DesigoElion No

950-41-130
967-41-210
61 1143 5193
61 1401 2008
61 1744 1084
D67-41-105
980-41-152
067-41-151

e ~1 0 L e by

FRONT FORK 41/L

#

11 443411096002 -

443 4110 970 02
13 988-40-011
988-40-130

14
15 26.200.20
16 988-40-135
17 OB8-40-070
18 988-40-060
19 61 1201 2154
20 61 1740 0072
21 347225132440
22 42.902.8060

Denominetion :

Fork. complete

Yoke

Bolt M 8xB0 CSM 02 114352
Nut M 8 CSN 02 1401.24
Washer 84 CSN 02174402
Suppori, top

Steering nut

Nut

Speedometer km
Speedometer miles
Speedometer drive shaft [11/111)
Speedometer drive shaft
Washer

Nut

Derices holder

R.H. Headlamp holder

L. H. Headlamp holder
Screw M 7x20 CSN 02 1201.24
Washer 7,2 CSN 02 1740.00
Bulb 68 V/2W BA 9s
Socket

s B B b b D e e e e e e e e i W e B

41



41/11.

FRONT FORK 41/11. —

Item  Designsfion No

988-41-090
988-41-090
880-41-020
150-41-003
968-41-102
9g58-41-112
61 1101 6231
10 61 1740 0082
11 61 1401 2008
12 980-41-212
69 1399 1020

€0 =l g g Lo b -

R

-

Denomination

Fork leg B.H

Fork leg LH

Bottom support, complete
Ball race

Protective sleeve

Clamping strip

Bolt M 8x1x50 CSN 02 1101.54
Washer 8,2 GCSN 02 1740.00
Nut M 8x1 CSN 02 1401.24
Clip ~

Plug 20 €SN 30139916

btk N3



i i

e

R G i e TR A

R

=2
"

e

-
¥

!\r? "'mﬁ

FRONT FORK 41/I11.

Ttem Designation Ne

gy
mmHmmqmmﬁwNH

988-41-145
088-41-245
980-41-230
080-41-120
980-41-135
067-41-132
8967-41-135
967-41-136
967-41-137

fil 1143 6183
61 1101 6231
61 1401 6008
61 1740 0082

971-41-215
351-11-201
353-31-028
150-11-008
0G7-31-123
867-31-138
067-41-139

61 9401 0350

567-41-140
158-22-085

Deapmination

Plunger, R.H., pressed
Plunger, L.H., pressed
Damper body welded
Carrier tube
Bush
Spring anchor
Valve
Volve washer
Sleeve
Bolt M 8x20 CSN 02 1143.54
Bolt M 8x1x60 CSN 02 1101.54
Nut M 8x1 CSN 02 1401.24
Washer 82 (SN 02 1740.00
Screw
Plug
Seal
Seal
Spring
Anchor Bush
Retainer 30
Guffern,dia 35x47x7

ON 02 8401.0
Seal
Washer

141
1+#1
1+1
1+1
1+1

1+1
1+1
1+1
1+1
1+1
1+1
1+1

3+3
1+1
1+1



FRONT MUDGUARD 43

(@611,

AT L B e

[~

=00 o -

[

1 ¥ 1
13
14
15
f 16
20
21
22
23
24
25

Deslgnatlon No

988-43-0186
980-43-055
930-43-058
61 1101 2122
61 1472 2008

HANDLEBAR 46

Uesignation Mo

988-46-010
§56-46-060
956-46-070
088-48-030
353-37-063
450-46-011
61 1135 2055
61 1401 2005
61 1740 D051
S88-46-020

155-49-006
988-46-040
980-46-100
988-46-036
980-46-120
353-46-202
353-46-081
477-46-132
61 1135 2125
61 1401 2006
61 1745 2064

Desemination

Frint mudguard
Washer
Tab washer

Screw M 6x30 GSN 02 110154

Nut M 6 CSN 02 1492.00

Desomination

Handlebars, welded

Lever, R.H.

Lever, L.H.

Front brake Bowden cable
Cable stop

Wing nmt

Bolt M 5x22 SN 02 1135.24
Mut M 5 CSN-02 1401.22
Washer 5,1 CSN 02 1740.00
Cluth Bowden cable

assembly
Sleeve
Trottle Bowden cable
Twist grip

R.H. sleeve

Grip sleeve

Grip sleeve

Bush

L.H. Slesve

Bolt M 6x22 CSN 02113524
Nut M 6 SN 02 1401.24
Washer 6,4 CSN 02 1745.04

L A

P o o i

b b B2

.

3 el ek e e el el i

ol o

a7



.|. FRONT AND REAR WHEEL 51-56

[lem Dezignation No Depomination ;;;
1 980-51-091 Rim 21" AL 1
980-56-091 Rim 18" AL 1
2 978-51-162 Spoke RE.H. (front wheel M 4x203] 18
. 964-56-542  Spoke R.H. [rear wheel M 4x147) 18
3 978-51-163  Spoke L.H. (front wheel M 4x203) 18
064-56-541 Spoke L.H. [rear wheel M 4x199) 18
4 961-56-123 Niple M 4 36+36
5 993-51-065 Wheel hub [front wheel] 1
L& 988-56-110 Wheel hub [rear wheel) 1
7 g78-51-130 Back plate with brake 1
8 978-51-136  Back plate [front brake] 1
g 988-56-025 Brake shoe assembly 2+2
. Oa 978-51-140 Brake shoe assembly 141
7 10 978-51-246 Front lever 1
B 11 969-58-216  Brake cam 1+1
¥ ila 978-51-135 Brake cam 1
; 12 961-56-415 Spring 2
12a 978-58-134 Securing circlip 1
1 13 150-51-068 Shim 1
: 13a 600-51-255 Shim 2
14 353-51-204 Packing 1
14a 61 92B1 2003 Packing 12x2 GOSN 02 9281.2 1
15 61 1401 2008 Nut MB8x1 OCSND21401.24 141
17 61 1744 2084 Washer 8,4 CSN 021744.04 1+1
18 988-56-020  Back plate witch brake shoe
- (rear) 1
] 19 880-56-200 Back plate [rear] 1
20 980-56-120 Tie-rod 1
21 61 1401 2210 Nut M 10x1 CSN 02 1401.24 1
] 22 61 1740 0102 Washer 10,2 CSN 02 1740.00 1
1 23 968-56-252 Brake cam spring :
24 9B0-56-835 Rear hrake lever 1
% 25 980-56-528 Chain wheel 52 teeth 1
26 980-56-521 Screw G
L 27 61 1402 B108 Nut M 8x1 CSN D2 140254 G
. 28 61 1740 0082 Washer 8.2 CSN 02 1740.00 6
* 29 550-28-225  Shim 1
' 30 61 1101 2158 Screw M 6x30 CSN 02 1101.54 1
31 61 1702 2064 Washer 6.4 CSN 02 1702.14 2
32 61 1402 2006 Nut M 6 CSN 02 1402.24 1
F 33 61 1401 2010 Nut M 10 CSN 021401.24 1
% 34 61 1101 2250 Screw M 10x25 CSN 02 1101.24 1
b 1
oy
a8 o



L's
-

i, |t
i
.3 ':.‘ 1
] i‘; -
1 - AN
i

Y

i
2

3

ﬁ E

- i
6
7
g
10
11
‘12
13

Circlip 38
Insert

E:

Gi:clipﬁ? s L3
Guffero 20x30x7 Gsu lzn!mu
ESanaaai

Speedometer drl ve
‘H’eight

%HHHNPHHHHHHH




Denemination

Rear wheel with chain wheel - AL
Hub with rim - AL
Imhmmﬂm mmmn

Circlip 52 r:snmm
Guffero 35x47x7 UN 02 24010
Guffero 40x52x7 UON 02 9401.0
Washer

Nut M 16x1,5 CSN 02 1403.54
Spacer
Tyre retalner

Nut M 8 CSN 02 1401.24

‘Washer 82 CSN021740.04

Washer 84 (SNO21702.02
Hub cover

‘Spacer
Rear wheel without chain
‘wheel

L e e e ol = Wy S e

-




1
2
3
4
b
8
7
8 |
g
10
14
15
18
17
18
19
20
#
a2
23
24
25
26

61 1740 0041

 Cover, RH.

Magneto cover
Cable outlet

Sealing rubber

Ring 80x3 CSN 02 9281.1
Armature end-plate
Flywheel >
Contact holder

Contact breaker arm

Capacitor .

Bolt M 5x16 CSN 02 1131.24
Washer 5.3 CSN 02 1701.04
Bolt M 6x50 CSN 02 1131.24
Washer 6.1 (SN 02 1740.00
Bolt M 5x18 CSN 02 1155.24
| Field coil
 Lichting coil

Bolt M 6x55 CSN 02 1131.22
Lubricating felt _
Luck ring 3.2 CSN 02 2929.02
Holder capacitor

Screw M 4x30 CSN 02 1135.24
Washer 41 (SN 02 1740.00

OO0 bbb b B0 DD e L s DO L0 GaD b b b e e e b e ek




© G N O U g b

Designation No

(.

|
|
|
|
|
|
J

443.212.210.300
971-61-211
 402.8474.83
81 1103 2122
61 1740 0061
61 1401 2006
61 1403 2005
61 1740 0053

Hem m No

1 OBB-19-015

2 988-60-510
3 i

4 443858 D13 022
5 353-80-045
6  988-61-110
7 443 858 008 002
8 443 858 006 032

Ignttion coil
Spark plug cable

- Terminal TESLA - NK 2
Yoke
~Bolt M 6x16 CSN 02 1103.24

Washer 8,1 CSN 02 1740.00
Nut M 6 CSN 02 1471.24

Nut M 5 CSN 02140324
Washer 51 CSN 02 1740.00

T ——

lpﬂm-mmPMEﬁs

- Cable line

Cable socket (31 008)
Pin A5

Cahle socket
Selenium rectifer
Connector

Counnector

-
i
-

B B B0 D D b o i




Denominalion

ELECTRIC HORN 62

1 443 3215 05 000
2 61 1169 2183
3 61 1740 0082
4 61 1401 2008
5 61 1702 1008

STOP SWITCH 65

1 988-65-050
2 . 983-67-160

HEADLAMP B7
1 088-67-160

2

TAIL LAMP 68
1

BATTERY 69
1 477-69-015

DIP SWITCH 85/L

1

.3 98B-67-072
4 61 1146 2083

5 61 1703 2043

Electric horn ity

Screw M 8x20 CSN 02 1169.14
Washer 8,2 CSN 1740.00

Nut M 8 CSN 02 1401.24
Washer 8 CSN 02 1702.11

Stop switch, assy
Stop switch spring

Head lamp Aprilia Cross
130 SS5R K 2
Fuse 15 A

Tail lamp Lucas 417

Battery § Ah - AKUMA

Dipswitch cplt - APRILIA
Dipswitch holder -

Screw M 4x10 CSN 02 1146.35
Washer 4,3 CSN 02 1?’33.'14_

DIRECTION INDICATOR &4

1

Direction indicator Lucas 874




TOOLS (STANDART) — 988-71-015

1

TOOLS (SPECIAL —PURPOSE| - om special order only 980— 71 — 06D

Dasignailon No

63 0610 1417
63 0810 1112
B3 0610 0810
63 0851 0017
83 0651 0021
477-71-040
353-71-016
353-71-011
355-71-030
353-71-015
353-71-018
63 0625 0024
63 0825 0022
63 DB51 0013
83 0710 0006
151-67-014
353-71-100

Designation No

980-71-040
63 0710 0006
980-71-035
971-71-012

Demamination

Spanner 14/17 CSN 23 0610
Spanner 11/12 €SN 230610
Spanner 8/10 CSN 230610
Box spanner 17 GSN 23 D651
Box spanner 21 CSN 23 0651
Spanner 9/7

Handle

Serewdriver 3 mm

Twin screwdriver

Tool kit

Custer

Spanner 2427 CSN 230610
Spanner 19/22 (SN 230610
Box spanner 13 CSN 230651
Spanner 6 CSN 230710

Tyre lever

Tyre pump

Denamination

Puller, completa

Spanner 6  CSN 2307101
Auxiliary plate

Head spanner

Ll e e e e e e e e S I S S R

Pk ek i,

General view of motor cycle.

NQuEr [Fe 180 © ut

&1



Suppiement to the list of spare parts for motor cycles CZ 175

Technical data of the terrain motorcycle

Bore/Stroke

Cylinder swept volume

Max., output of engine 4
rpm. -

10 %

250

Ignition system

Fuel tank capacity

Weight machine dry

Maximum travel of front wheel fork

Maximom travel of rear wheel [ork

Wheels — dimensions of rims: front

rear

dimensions of tyres: {ront

CRANKCASE 11/1

rear

— typ 992.0 ENDURD

CZ 175 type 992.0
62/57
173

16 HO/7000

by flywheel, voltage 6 V
12 litres

114 kgs

170 mm

a0 mimn

1.60" x 21"

1,85" x 18"

3,00 = 217

350 x 18"

SPECIAL SPARE PARTS — CONNECTING ROD (SET) 980-12-320
1tem Ile_r.ig_a!um No. Denomination Marking
1 980-12-D21 Gudgeon pin 5 2
o —2
Needle cage | —2—4
2 INAKBK  |nNa KBK 15x19x20F <
o — G —38
Connecting rod il :
3 984-12-111 Marking of the small end 1 g g g- gg
a = Marking of the big end ™%
4 ) QBII—IZ-'.:‘-{]? Crank pin ) _ L 11, 111, IV. v
02
3 ]]_T;‘Fzg Neadle cage —2 —4
; INA KZK 22x29x16 FM — 4 — G
29695 -5—8

Pos

Ttem Designation No, Donamination g82.0
992-10-010  Engine assembly 15 teeth 1
1 O84-11-170  Crankcasse assembly |

CRANKSHAFT 12
Iteem Designation Mo, Desaminalion E;
1 H85-12-050  Piston dia B2 1
985-12-058  Piston 1 st rebore 62,25 1
985-12-057  Piston 2 nd rebore 62,50 1
985-12-058  Piston 3 rd rebore 6275 1
2 4p5-12-065  Piston ring dia B2 2
985-12-066 Piston ring 1 st rebore 62,25 2
" BAS-12-067  Piston ring 2 nd rebore 62,50 2
985-12-068  Piston ring 3 rd rebore 62,75 2
3 Securing circlip 15

CSN 02 2928 2

4 985-12-052  Gudgeon pin 1
5 084-12-114  Shim 2
] 985-12-120  Crankshaft assembly 1
7 §85-12-110  Connecting rod [set) 1

CYLINDER WITH HEAD 13

Fes

linm Designatlon N, Denimination -
1 992-13-020 Cylinder with insert I
2 992-13-015 Cylinder head |
3 O85-13-016 Cylinder head gasket 1
4 B84-13-135  Cylinder barrel gasket 1
5 450-13-017 Gasket 7 2 x 132 |
11 992-13-021 Insert 1
12 85-16-016 Intake branch 1
13 O85-16-012 Flange gasket 1
17 61 1143 2 Bolt M 6x22 CSN 02 114354 4
18 61 1744.0064 Washer 6,4 CSN 02 1744.00 * 1
26 443 752 2810 00 Carburettor 2933 SE "2810" 1
TRANSMISSION 22/11
Hem Designotion Ne. Denominaiion :.'_!;
29 980-22-053 Chain sprocket 15 teeth 1
980-22-052 Chain sprocket 14 teeth 1
980-22-054 Chain sprocket 16 teeth 1
EXHAUST SILENCER 01
ltem  Desigmation Ko. Demomination ::.‘u
1 99201030 Silencer, welded 1

3-4 961-56-415

Spring



